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RRLH | MK e I Bt
Name of Sample Terracotta panel Category of Test Test .sample from
applicant
B SIS F/E SR | 406X 1000X 18(mm), FRMIHEE (it
Specification/Class (Light coffee color) Trade Mark C—
TR B L7 2R ERRA A
Applicant Jiangsu Paneltek Ceramic Co.,Ltd.
A= B AL TR L7 ERRRERRAE
Producer Jiangsu Paneltek Ceramic Co.,Ltd.
ZHERT RS 20178 A9 H
Contract No e Date in 09/08/2017
ZHEEH 201748 A9 H FE AR TR
Date of Applicant 09/08/2017 Sample description Normal
B 7= H #A REMBE
Date of Production | Representative of batch —
SR T i E 10 Fr
Batch No/Serial No | Sample Quantity 10 pieces
o 7 Fas
ﬁ%gﬁé@/ﬁ% 7| 1SO 130062012 (Mg&ERE—E L. 4. HEEFIFFID)
e ISO 13006-2012 {Ceramic tiles——Definition, classification, characteristic and
Test standards .
/Judgment Rules anking
s H 3 20174 11 A 6 H~2017 4 11 A 28 H
Test Date 06/11/2017~28/11/2017
ZRERARTARERNE 2~5 o
The test result of the sample was showed in Page 2 to 5. 3 )
e e KA (FRE)

Conclusions

Organization (stamp) |

%R B 2017 €12 A 275, |

Issuing date:27/12/2017

‘ Hh ik LHEENXTIEERG6 T
VBB R
éﬂ:iﬁ%k‘ﬂ* # Address No. 6 Tongxin Road, Yixing, Jiangsu
Applicant’s
. . g 1
information SR 214211 2 0510-83521188
Post code Phone
o 1. BFEBEBERETRME, AR R TT.
&E . . - .
Information provided by the commission, the tests are only responsible for
Remarks .
the sample received.
Heit 2 l@
Approved by
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fring RiCR
Test Result Collection
. -, . T#
5 | mwme e T S
NO. Test Items Standard Value Test Results =
RS (2 K84 %10 MFHRST
X T TERS (W) BIRndrmz,
i Z(y 3 E —_t 4mm H
iy Bl -0.05% &
The deviation, in per cent, of the
. . -0.5mm Pass
average size for each tile (two or four
sides) from the work size,
. +2%, to a maximum of *4mm
| KE
Length P ) .
Fee (2 %804 W) PR
ABXT T 10 HRAE (20 58K 40 £&14) F
BRTHAFRE, £1.5% N
The deviation, in per cent, of the 0% ;
a
average size for each tile (two or four -
sides) from the average size of the 10
test specimens(20 or 40 sides) ,+1.5%
BYert (2 FB 4R WTHR
WM FIHERT (W) HRERE,
i 20/ ) 5 E i 4 M
o B L 4mm (-030~-015)%| &
The deviation, in per cent, of the
. . -1.2mm Pass
average size for each tile (two or four
sides) from the work size,
+2%, to a maximum of F4mm
5 R
Width i
g (2 B4 %18 PR
ST T 10 BeRE (20 4B 40 %&i8) F
BRI AT RZE, £1.5% N
The deviation, in per cent, of the (-0.05~0.10> % ;
ass

average size for each tile (two or four
sides) from the average size of the 10
test specimens(20 or 40 sides) ,31.5%
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. - ; e
e | RwmE PR wiER | DO
NO. Test Items Standard Value Test Results .
et BB FIEMY T TER
THARTFRE, £10%
B o ° i
3 . The deviation, in per cent, of the 1%
Thickness . . Pass
average thickness of each tile from the
work size thickness, = 10%
F/DREN 5% EEX I,
~ e 100%F B X% T
0 B pw
REE A minimum of 95 % of the tiles are to . . oy
4 : - . 100% of a major
Surface quality be free from visible defects which can . Pass
. . . area of tiles areas
impair the appearance of 2 major area )
. no obvious flaws
of tiles
X T AR
HEE GEE) BARFRE, £1.0% "
5 Straightness of The maximum deviation from (0.02~0.12) % ;
ass
sides(facial sides) | straightness, in per cent, related to the
corresponding work sizes, +1.0%
FEXTF TAERSHY
BRRKAWIRE, £1.0%
i) . o ~
6 ) The maximum deviation from (0.02~0.15) %
Rectangularity T Pass
rectangularity, in per cent, related to
the corresponding work sizes, 2-1.0%
MRk 2
(RETEO FIME(Ey): 5.1%
L5 3.0%< P Ey<6.0% EW Eo: 1%
7 Water absorption | .. ] B K (Individual
B KX (Individual maximum) <6.5% . Pass
(Per cent mass maximum): 5.2%
fraction)
i N
8 ﬁ&_mifg =800N 4506N N
Breaking strength Pass
SF351E (Average
[LIERT T value): 22MPa
9 Modulus of o & /MIndividual
rupture minimum):

22 MPa
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e R R pigs | SE
NO. Test Items Standard Value Test Results on
a fBX T TERS THE RIS A
LR LEHE, £1.5% A
a) centre curvature,related to (-0.06~-0.03) % I:Iass
diagonal calculated from the work
REFRE sizes, +1.5%
(RARWFRE) | bAEX T TIERTHEIAE HEN
0 Surface ﬂa.tness BRARTIRE, £1.5% OO T =
(The maximum b) edge curvature, related to the Pass
deviation from corresponding work sizes, +1.5%
flatness,in percent) | c.AHX T B TAE R ~Hi-B f% A
LREFABAL, +1.5% N
¢) warpage, related to diagonal (-0.05~-0.02> % :ass
calculated from the work sizes, *
1.5%
M B (TCRb A%
BERERD /mm’
Abrasion
. reSIStance(Res.lstance =] 107 &
to deep abrasion of Pass
unglazed tiles:
removed volume, in
cubic millimetres)
I ARV B PR Al
Resistance to low ULA %
= concentrations of acids o Class ULA .
and alkalis
Resistance to high UHA 2%
= concentrations of acids o Class UHA o
and alkalis
M 2% BEAY, 1 77 A U5
Resistance to MMETF UB % UA 2 =
= household chemicals Minimum UB Class UA Pass
and swimming
pool salts
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e KT G MR | BHHE
NO. Test Items Standard Value Test Results Conclusion
E R H
15 Rl T L (Coefficient of L
Impact resistance restitution ):
0.781
St FIPAK R
16 Coefficient of linear ——— 4.0X10°%C e
thermal expansion
MK
17 Moisture expansion, in ———- 0.08mm/m ——
millimetres per metre
HAEETRAR
s Bkt B 1% B
Frost resistance Without cracks
and peel off
- 5 etk 5%
Resistance to staining Class 5
210 IRTIARE
PG 5 TR AL
A i
20 Thermal shock - No cr.acks after -
(e 10 times the
determination of
resistance to
thermal shock
1. FiRERBE L ONHE
The report is committed to the Chinese version.
2 2. REFKBHEEER, FEHIEEERE.
Explanation The report is not allowed to be duplicated partially without our permission.
3. LEREERIE R, HEREGEEIZ B+ HARE:
If applicant has any question about the testing result above, please inform us within
15 days after receiving the report.

(EREREER)
(End of report)
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